
www.ohiowea.org                                                                                                                                                     1

u l l e t i n

Ohio Water Environment Association 

u ckeye
 

Volume 91:1 | Issue 1 2018

B

www.ohiowea.org 

Black River 
Watershed 
Read More Inside
pg. 60-62

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018



www.ohiowea.org                                                                                                                                                     3
[...]
fear of getting sick. That’s a lot of responsibility.

Ohio EPA Update

Water should be clear, 
but not invisible.

Be as good to water as water’s been to you. To learn more, visit www.WatersWorthIt.org. 

Indispensable to jobs, the economy, our health, and our communities, 
water runs through our lives in many ways. 

We all have something at stake when it comes to water. Each of us also 
has a valuable contribution to make. 



38                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018

CALL FOR PAPERS
DEADLINE TO SUBMIT: MARCH 2ND, 2018

COLLECTION SYSTEMS SPECIALTY WORKSHOP - MAY 17TH, 2018

SUGGESTED SUBJECTS:

Alternate Collection System Projects and 
Operational Experiences

Green Infrastructure Projects and 
Maintenance

CSO and SSO Long Term Control Plans

G.I.S. and information transfer in Collection 
Systems

Asset Management of Collection Systems

Pump Station Rehabilitation

Collection System Maintenance

Pump Station Flow Analysis

High Efficiency Pumps

Odor Control at Pump Stations and in 
Collection Systems

Pump Station Controls and SCADA including 
VFD’s

Fats, Oils, and Grease Handling in Pump 
Stations and Collection Systems

Pump Station Maintenance

Force Main Air & Vacuum Release 
Maintenance and Design

Electrical Safety

INFORMATION

May 17th, 2018

Nationwide Hotel & Conference 
Center - Lewis Center, OH

Presentations should be 25 
minutes in length with 5 minutes for 
questions

Submit online at www.ohiowea.org

CONTACT

Contact Bill Horst, Collections Committee 

Chair, at HorstB@mcohio.org or  

Ohio Water Environment Association at 

info@ohiowea.org or 614.488.5800 with 

any questions.

SPONSOR



www.ohiowea.org                                                                                                                                                     39

The	 WEF	 Utility	 Partnership	 Program	 (UPP)	 is	
designed	 to	 allow	 Ohio	 utilities	 to	 join	 WEF	 and	
OWEA	while	creating	a	comprehensive	membership	
package	 for	 designated	 employees.	 Utilities	 can	
consolidate	all	members	within	their	organization	on	
to	one	account	 and	have	 the	flexibility	 to	 tailor	 the	
appropriate	value	packages	based	on	the	designated	
employees’ needs. Key benefits include:

 6 UPP is fully customizable, based on the needs 
of each utility, and a WEF team member will be 
on-hand	to	walk	each	utility	through	the	enrollment	
process.

 6 ALL members at the utility will be enrolled, with 
synchronized	begin	and	end	dates,	on	ONE	invoice,	
for an easy one-time per year payment.

 6 All members, who were already WEF members, 
retain	original	membership	number,	credit	for	all	
years	of	membership,	and	remain	a	full-voting	WEF	
member.

 6 ALL	employees	at	the	UPP	utility	will	be	eligible	
for	membership	registration	rates	at	WEFTEC,	as	
well as the early-bird rate for Premium and Standard 
WEFTEC	registration	at	anytime	throughout	the	
registration	period.	

 6 ALL employees at the UPP utility will also be 
eligible	for	member	rates	for	the	OWEA	Technical	
Conference and Exposition, OWEA Workshops, and 
events.

 6 All	employees	at	the	utility	will	be	eligible	to	
register	for	a	WEFTEC	Exhibition-only	pass	at	NO-
Charge.	

 6 WEFTEC	registrations	can	be	included	in	the	
UPP Membership transaction, at the time of 
enrollment	or	can	be	grouped	and	submitted	closer	
to WEFTEC.

 6 UPP	also	includes	a	special,	NO-Charge	
membership	for	Public	Officials	designated	by	the	
Utility, at their discretion.

 6 Up	to	five	new	WEF/OWEA	members	can	be	
added	by	the	utility	each	year,	at	no	charge	for	the	
first	year	of	membership.

 6 UPP	utility	will	be	eligible	for	distributor	pricing	
on	all	WEF	products	and	services	–	that’s	40%	
off	list	pricing.	In	addition	to	traditional	items	this	
discount	also	extends	to	online	learning	in	the	new	
WEF	Knowledge	Center.

 6 UPP	members	will	be	eligible	for	special	
discounted	registration	for	other	WEF	Conferences	
and events.

WEF Utility Partnership Program Member Utilities

Avon	Lake	Regional	Water

City of Bellevue

City of Canton WRF

City of Celina

City of Columbus

City of Dayton WWTP

City of Fairborn

City of Harrison

City of London Ohio

City	of	Mansfield

City of Marietta WWTP

City of Mason

City of Newark WWTP

City of Oberlin, OH

City of Painesville

City of Solon

City of Steubenville

City of Toledo Div of Water 

Reclamation

City of Troy Ohio

City	of	Twinsburg

City of Warren WWTP

Clermont County Sewer District

Delaware	County	Regional	Sewer	

District

Fairfield	County

Lake County Dept. of Utilities

Metropolitan Sewer District of 

Greater Cincinnati

Northeast	Ohio	Regional	Sewer	

District

Sanitation District No 1

OWEA currently	has	29	municipalities	signed	up	for	the	Utility	Partnership	Program.	 

To	learn	about	the	benefits	for	your	utility	visit http://www.wef.org/UtilityPartnership/

Or contact OWEA, info@ohiowea.org, 614.488.5800

Utility Partnership Program

WEA



40                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018

The Village of Ada Wastewater Treatment Plant
by Paul Fletcher, Peter Latta, Kyle Brueggemeier (Jones & Henry Engineers) and Philip Epley (Village of Ada)

The Village of Ada is located in central Hardin County. 
The Village consists of residential and commercial 
properties and the Ohio Northern University campus. The 
population has been stable over the last 30 years. During 
the census of 2000, there were 5,580 people residing 
in the village; this includes a University population of 
roughly 2,400 students. There are wide variations in 
population-based flows depending upon whether the 
University is in session or not. The University has long-
term goals to increase enrollment to approximately 4,500 
students.

The Ada WWTP is located on approximately 5 acres 
bordered by a railroad, Grass Run Creek, and County 
Road 44. Prior to this contract, the Village was served 
by an activated sludge treatment process built in 1955 
and designed for an annual average wastewater flow of 
860,000 gallons per day. Average flows between 2007 
and 2009 were 1,000,000 gallons per day with the 
University in session and 590,000 gallons per day with 
the University not in session. Treatment consisted of grit 
removal, influent pumps, primary settling tanks, fine 
bubble aeration, final settling tanks, nitrification towers, 
chlorination and dechlorination. Waste activated sludge 
and raw wastewater solids were co-settled in the primary 
settling tanks, stabilized by anaerobic digestion, and 
stored as a liquid before land application. Drying beds on 
site were not utilized. With the equipment being almost 
50 years old, it was becoming difficult to maintain.

The WWTP is permitted by both concentration and 
load on 7-day and 30-day averages. While the WWTP did 
an excellent job of treating the influent and achieving 
permitted concentrations between 2007 and 2009, it 
had been missing its effluent limits on ammonia with 
students in session. There were 23 NPDES  exceedances 
for ammonia concentration (15 for 7-day, 8 for 30-day) 
and 21 for loading (15 for 7-day, 6 for 30-day) in this 
period. In addition, there were 3 exceedances for both 
BOD and suspended solids. These all occurred at higher 

Plant Profile

Final clarifier converted to chlorine contact tank

flows.
With the renewal of the NPDES Permit in 2007, the 

Village hired Jones & Henry Engineers, Ltd. to plan 
modifications required to the WWTP to allow it to 
consistently meet the permitted levels. Jones & Henry 
Engineers prepared a WWTP Expansion report which 
included a summary of the preceding years' flows, 
concentrations and loadings and predictions for future 
flows which accounted for the expansion of Ohio Northern 
University. Based on an average influent flow range of 
1.30 to 1.55 mgd, and to allow for population growth 
and a possible significant water-based industry to move 
into the Village, the capacity selected for the new process 
was 2.0 mgd. Maximum peak : average flow ratio for the 
period studied was approximately 4.6; average ratio was 
roughly 3.6. Based on this average ratio and the selected 
design average daily flow, the peak daily flow capacity of 
the plant was set 6.0 mgd with a peak hourly flow of 8.0 
mgd.

The Jones & Henry Engineers’ WWTP Expansion report 
proposed a number of treatment solutions including 
addition to the existing process units, construction of a 
complete new treatment plant, and replacement of the 
liquid stream only. Although the option of adding to the 
existing process units had a marginally lower capital cost 
than construction of a new liquid stream, the latter was 
chosen by the Village.

Project scope was to demolish the liquid stream and 
replace it with new equipment on a site adjacent to the 
existing WWTP which the Village purchased and to reuse 
selected existing process units for the solids stream. 
This allowed the existing treatment plant to remain fully 
operational while the construction of the new facility was 
completed. Funding for the WWTP Improvements project 
was through a 20 year, $14,200,000 WPCLF loan. A 
separate loan covered design fees.

Process design included diverting the incoming sewer 
to a new channel containing screening followed by grit 

and grease removal, an oxidation 
ditch, three final clarifiers and a 
new chlorine contact tank. Separate 
return and waste sludge pumping 
systems were used. Land is available 
for future expansion should it be 
required. 

Flows gravitate to a mechanical fine 
screen channel and to a submersible 
headworks pump station.  Owing to 
the wide range of design flows, the 
pump station has separate pump 
systems for low and high flows. Plant 
recycle flows are also collected in 
the headworks pump station. Flows 
are pumped to a covered aerated 



www.ohiowea.org 																																																																																																																																																				41

grit / grease removal tank. Grease is removed using 
pressurized spray nozzles and a shafted screw conveyor. 
Grit is removed using a submersible pump connected 
to a travelling bridge which discharges into a concrete 
channel; an adjacent room houses grit classification 
equipment.

Raw wastewater flows from the grit/grease tank to a 
stirred tank for mixing incoming wastewater and return 
activated sludge with the potential to be converted to an 
anoxic tank. From this tank, flows are conveyed through 
a concrete channel into a three ring Orbal for biological 
treatment. Selection of which Orbal ring the flows pass 
to is made using gates in the concrete channel. Flows 
run around the outer ring and pass through a submerged 
orifice to the middle ring. From the inner ring, aerated 
wastewater passes over a weir and is piped to a clarifier 
splitter box. All rings have surface aerators which operate 
based on a dissolved oxygen feedback loop. The depth 
of submergence of the aerators and thus the amount of 
oxygen transferred is dictated by the flow through the 
Orbal; higher flows result in greater submergence which 
increases oxygen transfer. Speed of rotation is controlled 
by dissolved oxygen probes.

Ferric chloride for phosphorus removal is pumped to 
the final clarifier splitter box. Three concrete clarifiers are 
installed with bridge supported mechanisms. Effluent 

flows over peripheral weirs to the chlorine contact tank. 
Settled solids pass to a partitioned return activated and 
waste activated sludge pump station. Sludges from two of 
the tanks pass to one side of the partition and the third 
tank to the other side. Partitions are connected by a low 
level gate. 

One of the existing final clarifiers was converted to a 
chlorine contact tank by making the tank bottom flat and 
installing concrete baffles to eliminate short circuiting. 
Clarified effluent passes to this tank for disinfection. The 
WWTP uses 1 ton gaseous chlorine cylinders delivered to 
site and transferred to the chlorine building using a hoist 
and monorail. A v-notch weir on the chlorine contact 
tank outlet is used for effluent flow measurement. 
Dechlorination using sodium bisulfite is performed in 
the chamber downstream of the weir and is controlled by 
ORP feedback.

Waste activated sludge pumps operate on an adjustable 
timer and transfer sludge for stabilization in three aerobic 
digesters with fine bubble diffusers and supernatant 
decant valves. Two repurposed tanks and the existing 
anaerobic digester were converted to aerobic digesters. 
The building associated with the anaerobic digester was 
converted to house two positive displacement blowers 
feeding all three aerobic digesters and the aerated grit 
system.

Once stable, sludges are pumped from the digesters 
either to a belt filter press for thickening or to an existing 
tank for storage. Thickened sludges are either transferred 
to a repurposed drying bed using a screw conveyor 
or pumped back to the sludge storage tank using a 
progressing cavity pump. Drainage from the drying bed 
and the sludge storage tank, as well as supernatant 
decanted from the aerobic digesters, are routed to the 
recycle pump station which pumps back to the headworks 
pump station.

The final part of the project was construction of a service 
building to accommodate laboratory and office space, a 
restroom, an electrical room for the controls and motor 
control center, and a garage with chemical storage for 
phosphorus removal. 

Jones & Henry Engineers assisted the Village with 
start-up of the new treatment plant. The new process 
equipment was tested, commissioned and operational for 
plant start up on November 30, 2015.  At this time, all 
incoming flows were redirected to the new plant and the 
old plant was shut down. During start-up, mixed liquor 
was pumped from the old aeration tanks to the Orbal. 
No seed was hauled in. Following startup, it took about 
a month to get the system stabilized with a consistent 
effluent quality. Since January 2015 there has been only 
one monthly ammonia exceedance.

Following startup of the new plant, the contents of 
the remaining existing tanks were pumped to the head 
of the new plant.  The existing laboratory building and 
structures not re-purposed for the project were demolished 
and backfilled. Conversion of three of the clarifiers to a 
chlorine contact tank and two aerobic digesters began 
in early 2016. All processes at the existing plant were 

Plant Profile

Aerial view of clarifiers, headworks building and Orbal

Aerial view of entire project site 



42                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018

operational by the end of April 2016.  
The plant has received a peak flow rate of 8.0 mgd three 

times since January 2015. The staff learned to operate 
the treatment plant in “storm mode” during rain events. 
Under this mode, the RAS is directed to the outer channel 
while raw wastewater is sent to the inner channel, 
creating a contact stabilization type process. The “storm 
mode” process ‘anchors’ the RAS and prevents a wash-
out of biological mass while not resulting in effluent 
concentration limit exceedances. Storm mode has been 
utilized several times since the plant was brought online. 
The plant goes into storm mode depending on flow rate 
and duration. Operator experience has determined when 

Plant Profile

3 ring Orbal

50LID
LEADER
SINCE 
1967.

© 2018 The Gorman-Rupp Company.   566

GRpumps.com

COMPLETE LIFT STATION SOLUTIONS. 

Gorman-Rupp has custom-engineered, manufactured, and installed more than 16,000 

ReliaSource lift stations for municipalities around the world. Our complete lift stations include 

industry-leading pumps, enclosures, controls, and valves — everything custom-designed from 

the ground up. Rely on ReliaSource today — and for the next 50 years.

DISTRIBUTED BY:

For Northern 
& Central Ohio 
Contact:

For Southern 
Ohio Contact:

11801 CLIFTON BLVD.  I  CLEVELAND, OH  44107 
216.228.7900  I  WWW.CRAUNLIEBING.COM

8638 COTTER ST.  I  LEWIS CENTER, OH  43035 
440.838.1221  I  WWW.PELTONENV.COM

Aerated grit/grease tank

the influent flow rate is 2500 gpm for greater than 20 
minutes; the collection system starts to fill up. Once 
storm mode is initiated, the collection system is pumped 
down by the raw water pumps at the maximum flow rate 
of 5556 gpm.

Jones & Henry Engineers, Ltd.
Paul Fletcher, Project Engineer
Peter Latta, Project Manager
Kyle Brueggemeier, Field Engineer
Village of Ada
Philip Epley, Operator



www.ohiowea.org 																																																																																																																																																				43

50LID
LEADER
SINCE 
1967.

© 2018 The Gorman-Rupp Company.   566

GRpumps.com

COMPLETE LIFT STATION SOLUTIONS. 

Gorman-Rupp has custom-engineered, manufactured, and installed more than 16,000 

ReliaSource lift stations for municipalities around the world. Our complete lift stations include 

industry-leading pumps, enclosures, controls, and valves — everything custom-designed from 

the ground up. Rely on ReliaSource today — and for the next 50 years.

DISTRIBUTED BY:

For Northern 
& Central Ohio 
Contact:

For Southern 
Ohio Contact:

11801 CLIFTON BLVD.  I  CLEVELAND, OH  44107 
216.228.7900  I  WWW.CRAUNLIEBING.COM

8638 COTTER ST.  I  LEWIS CENTER, OH  43035 
440.838.1221  I  WWW.PELTONENV.COM



44                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2018

Technical Article

Chemists are not Magicians!
by Melodi Clark, Surveillance Lab Manager, City of Columbus

Sitting in the lab just 
staring at a sample that 
has been collected in a 
coffee can. The person 
swears, "I cleaned the 
can. It will be fine!" 

I look at them and 
say, "What exactly 
would you like me to 
do with this sample? 
We can’t run analysis 
on this sample. It is 
collected in a nonsterile 
container." 

The person looks at 
me and says, "Why 
not?" 

My reply is, "I am a 
chemist, not Houdini!" 

My motto in the 
Chemistry world is "Good Quality Data Starts in the 
Field!" If the way a sample is collected is poor, then there 
is nothing any chemist can do that will give a person good 
quality data. This is why field sampling is a critical step 
in laboratory analysis and is often overlooked as having 
any impact on the actual data.

There are two types of samples that can be collected in 
the field: grab samples and composite samples. Each of 
these has a set of quality control parameters that should 
be done in the field while you are collecting the samples. 
Taking quality control samples in the field ensures good 
quality data in the lab. This will show that the samples 
were collected in the proper fashion and no contamination 
has occurred in the field.

There are four types of Quality Assurance, Quality 
Control (QA/QC) samples - Field Blanks, Trip Blanks, 
Equipment Blanks, and Field Duplicates. Each of these 
are unique and give the sampler and the chemist the 
confidence in the samples being collected. Ohio EPA 
requires that certain quality control data be collected for 
samples to be used in reporting. QA/QC is not only done 
at the bench by the chemist but also in the field and this 
is how we can ensure that good quality data is being put 
out to the public.

Field Blanks mimic the extra sampling and preserving 
process but do not come into contact with the ambient 
water. These samples are exposed to the sampling 